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FIG.100
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REF.

10
26
30
40
50
60
70
75
80
90
210
220
230
250
260
270
280
285
300
610
620
630
631
680
690
700
710

PART NUMBER

20A1010331
20A1601001
20A0480100
20A0610100
20A1501103
20A0161100
20A0160100
20A0480200
20A0410100
20A0220100
20A1100101
20A0480300
20A0610200
20A4500401
20A4190103
20A6360103
20A0230100
20A6360100
20A0110100
20A1300101
20A1500103
20A0110200
20A0110300
20A1550501
20A1600113
20A1501103
20A0111100

PART NAME
CRANK CASE CP
STEM SEAL
OIL SEAL
BALL BEARING
PIPE KNOCK
STUD
STUD
OIL SEAL
OIL DRAIN PLUG
GASKET 14

MAIN BEARING COVER C

OIL SEAL

BALL BEARING
GOVERNOR GEAR CP
GOVERNOR SLEEVE
OIL GAUGE

GASKET

OIL GAUGE AY
FLANGE BOLT
CYLINDER HEAD CP
GASKET (HEAD)
FLANGE BOLT
FLANGE BOLT
ROCKER COVER CP
GASKET(ROCKER
PIPE KNOCK
FLANGE BOLT
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T4 — L
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TANGT -
HRT Yk
FAINGT —DAY
75 VIV

DY EAYR CP
HRAT YR AYE
75T RILE

75 TRV
O0YAh—Hh/N\— CP
AR YE O YH—h/—
NAT 1Y

75 VRV
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BN A A aa D a a0 N DN 2 A a A a DD PN AACANDNDDPDD A A

REMARKS
5.5DX9.5DX15DX7.8B
25DX38DX7B
28DX58DX16B

M8X1.25X25L
M6X1.0X98L

25DX41.25DX6B
25DX52DX15B

16DX23DX1.2T

M8X1.25X16DX35L

T=0.2

M8X1.25X16DX68L

M8X1.25X16DX33L

T=0.5

M6X1.0X14DX12L



FIG. 200
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REF
10
50
70
80
90

100
310
320
350
360
370
375
376
377
380

. | PART NUMBER |

20A2020111
20A0185300
20A0360100
20A0361300
20A0210200
20A0110500
20A2250120
20A2300103
20A2330113
20A2340103
20A2351147
20A2361103
20A2371103
20A2393101
20A0320100

PART NAME
CRANKSHAFT CP
FLANGE NUT

WOODRUFF KEY

KEY

WASHER

FLANGE BOLT
CONNECTING ROD AY

CONNECTING ROD BOLT

PISTON PIN
PISTON

PISTON RING SET
TOP RING
SECOND RING
OIL RING

CLIP

95292k CP
25U TF Uk
YRS T7F —

o

DA e

IS5 DRI
aARITAT YR AY
IS5 DRIV
EXREY
EXkY

EXR Ty
kT
whoRyLy
ALY G
1)y

| Ty |
1

Nl lalallN = malala

REMARKS
L=251.8 D 20D X 50
M14X1.5X28DX12H
3BX6HX16D
30L
8.5DX28DX4.5T
M8X1.25X16DX25L
84.5CDX25B 30D-16D
M6X1.0X13DX33L
16DX11DX48.5L
STD (67DX40H)

17.1DX1.4D



FIG. 300
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REF.

10
23
25
27
60
70
80
90
95
150
160
163
166
170
200
202
220
225
230
231
240
241
290
310
320
340
350
360
361
365
367
387
440
540
550
560
570
580
850

PART NUMBER |

20A3160101
20A3510101
20A3510103
20A0280100
20A3360103
20A3370103
20A3340103
20A3350103
20A3380103
20A3560101
20A3691103
20A3710103
20A3690203
20A3691303
20A3500401
20A0321100
20A3620100
20A3620200
20A0140100
20A0140100
20A0180100
20A0180100
20A0111100
20A3010111
20A3420101
20A3520103
20A0185120
20A0120100
20A0111200
20A0110400
20A0210100
20A0140200
20A3700111
20A3290201
20A3590303
20A3590203
20A0185200
20A0111300
20A0811100

PART NAME
CAM SHAFT CP
PIN(CAM SHAFT) CP
PIN(CAM SHAFT)

O RING

VALVE SPRING
SPRING RETAINER
INTAKE VALVE
EXHAUST VALVE
COLLET-VALVE
TIMING CHAIN CP
TENTIONER
SPRING(TENTIONER)
PIN(TENTIONER)
CHAIN GUIDE
PIN(ROCKER) CP
CLIP

ROCKER ARM(IN) AY
ROCKER ARM(EX) AY
ADJUST SCREW
ADJUST SCREW

NUT

NUT

FLANGE BOLT
MUFFLER CP
MUFFLER COVER CP
GASKET(MUFFLER)
FLANGE NUT
TAPPING BOLT
FLANGE BOLT
FLANGE BOLT
WASHER

TAPPING SCREW
DEFLECTOR CP
INSULATOR CP
GASKET 2(INSULATOR)
GASKET 1(INSULATOR)
FLANGE NUT
FLANGE BOLT
BREATHER PIPE

HhLI Tk CP
Ey,hL Tk CP
EyvhLND
oy
INVIRTY G
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AYET RV

75 VIV
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HRTYM A2l —4
2500k
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J)—4 ;8«47

| ary |
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RN O G = Py Ry PN ) O PN ey RN LS LR EEY Y =Y EEY RN Ry g Ry ey RNy Uy RNy IR Ny PG PIEENy PEEGN BNy RNy RN I ON 1 O XN EEN RN

REMARKS
85DX2.9B N=40

5.8DX9.6D
19.2DX2.3DX27.4L

25.5DX5.5DX68.1L
23.5DX5.5DX68.1L

88 LINK

10DX1.8DX14L N=4.5
6DX13DX34L

5DX11DX0.6T

M5X0.5X23L
M5X0.5X23L
M5X0.5X4.1H
M5X0.5X4.1H
M6X1.0X14DX12L

T=0.2 26D 9DX58P
M8X1.25X17DX7.5H
M6X13DX10L
M6X1.0X14DX8L
M8X1.25X16DX12L

M4X6L
W/SCREEN

T=0.5

T=0.5
M6X1.0X13DX6H
M6X1.0X13DX20L
8DX11DX104L



FIG. 315
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REF.

510
-220
-260
-520

| PART NUMBER |

20A3263300
20A3261403
20A3261503
20A3263600

PART NAME
AIR CLEANER AY
PACKING
LABEL
ELEMENT SET
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FIG. 400
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REF. | PART NUMBER | PART NAME
10 | EX170J1776  GOVERNOR LEVER
20 | 20A4220113  GOVERNOR SHAFT
30 |20A4270101 GOVERNOR ROD
40 20A4280103  ROD SPRING
50 120A0321100 | CLIP
60 20A0130110  BOLT AND WASHER AY
70 |20A0190100  |NUT
80 [20A4251003 GOVERNOR SPRING
310 |20A4600300 | SPEED CONTROL AY
485 20A0111100  FLANGE BOLT
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HNF %Ik
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RILE & 7Y AY
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HINFRTYYG
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| ary |
1
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REMARKS

7DX0.5DX182L N=16
5DX11DX0.6T
M6X1.0X25L W/W,SW
M6X1.0X4.9H SQUARE

M6X1.0X14DX12L



FIG. 500
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REF. | PART NUMBER | PART NAME

10 | 20A5120101 BLOWER HOUSING CP
20 | X732005170 LABEL

40 |20A0111400  FLANGE BOLT

60 | 20A5271101 BAFFLE 1(CASE) CP
61 | 20A5270201 BAFFLE 2(HEAD)

80 20A0111500  FLANGE BOLT

81 120A0111100  |FLANGE BOLT

110 |20A5410113 COOLING BLOWER
220 |20A0111400 | FLANGE BOLT

Janoouy CP
FN)L L —FT =2
TS5V RILE
INYTJL 1,7 —R CP
INYTIL 2AYR
5Tk
IS5V RILE
H—) G5 I7
IS5V RILE

| ary |
1

DA A a aa pdha

REMARKS
BLACK

M6X1.0X14DX14L

M6X1.0X13DX16L

M6X1.0X14DX12L

M6X1.0X14DX14L



FIG. 522 | REF. | PART NUMBER PART NAME | | QTY | REMARKS
210 | 20A5020130 RECOIL STARTER AY YaA(ILRZ—5 AY 1 |ASSY ONLY
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FIG. 600 |
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REF
10
20
23
30
40
48
60
63
70
80
90

224

. | PART NUMBER |

20A6110211
20F2004980
17H91780J3
20A0440100
20A0640100
20A0640200
20A0185200
20A0111600
20A0850300
20A0810400
20A0580400
20A4380101

PART NAME
FUEL TANK CP
LABEL(WARNING)
LABEL(EX17)
FUEL TANK CAP CP
FUEL FILTER
UNION
FLANGE NUT
FLANGE BOLT
MESH PROTECTOR
RUBBER PIPE
HOSE CLAMP
CHOKE LEVER CP

Ja—IJLR>Y CP
SR a—>3v
SN)LETIL
Ja—TIEAVHYFYYT CP
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e
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REMARKS
BLACK

M6X1.0X13DX6H
M6X1.0X14DX25L
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REF. | PART NUMBER
210 20A6230261

PART NAME
CARBURETOR AY

FvJLA— AY

| ary |
1

REMARKS



FIG. 700 REF. | PART NUMBER PART NAME | QTyY | REMARKS
10 | 20A7923101 FLYWHEEL CP 75414 —)L CP 1
11 20A7943101 IGNITION COIL CP 1445 =y>3vaAjL CP 1
30 [20A0130200 BOLT AND WASHER AY TS5V RILE 2 M6X1.0X25L W/W,SW
50 [20A7310101 WIRE 1 CP 74+ 1 CP 1 L=360 BLACK
60 |20A0660100 SWITCH AY RAIF AY 1
70 70 20A0140300 TAPPING SCREW BYELG AV 21— 2 M4X12L
4 e 100 | 20A0670100 SPARK PLUG RIN=9T55 1 | TORCH E6RC
110 22E0680100 SPARK PLUG CAP RIN—=H5TS55 X%y 1
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FIG. 900 REF. PART NUMBER PART NAME | | QTY | REMARKS
10 10 20A9030100 ACCESSORY TOOLKIT | 7otH%Yy—IL¥Yk 1
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